SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n12 / 15MHz / DFT-s-

OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

SGL
Count 100/100

Ref Level 3000 dBm  Offset 3,10 d8 Mode Sweep

1 Spurious Emis

6L

Count 100/100

Ref Level 30.00dBm  Offset 3,10 dB Made Auto FFT

1 Spurious Emissions

2 Result Summay

690,000 MHz 698.900 MHz 100,000 kiz 698.89555 MHz -38.03 dBm -25.03 dB
698,900 MHz 699,000 MHz 30,000 kHz 698.99006 MHz -39.43 dBm -26.43 dB
699.000 MHz 714.000 MHz 100.000 kHz 706.11039 MHz 2.24 dBm

-27.76 dB
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2 Result Summa;

701000 MHz 716,000 MHz 100.000 kHz 70436414 MHz 1.41 dBm -28.59 dB
716,000 MHz 716,100 MHz 30.000 kHz 716,099 95 MHz -50.80 dBm -37.80 dB
716.100 MHz 725.000 MHz 100.000 kHz 716.54011 MHz -46.79 dBm -33.794d8
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05:02:56 FM 02/19/2024

FR1 n12 /15MHz / CP

OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 3.10 dB Mode Sweep saL RefLevel 30.0008m Offset 3.10dB Mode Auto FFT 6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limie € PRSS SPURIOUS_UINE: AB
Line _SPURJOUS_UINE_ABS_0g2 s  ZSPURJOUS_LINE_ABS_0d2
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2 Result Summar

690,000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -30.73 dBm -17.73 dB
698,900 MHz 699,000 MHz 30.000 kHz 698.92502 MHz -33.87 dBm -20.87 dB
699.000 MHz 714.000 MHz. 100.000 kHz 704.551 95 MHz 2.45 dBm -21.55 dB

04:54:46 BN 02/18/2024

2 Result Summa;

701.000 Mz 716.000 Mz 100.000 kHz 714.64386 MHz 237 dBm -21.63d8

716.000 MHz 716.100 MHz 30.000 kHz 716.05330 MHz -32.31 dBm -19.3148

T16.100 Mz 725.000 MHz 100.000 kHz 716.104 45 MHz -28.66 dBm -15.66 dB
Ready T s

05:06:07 B 02/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK / 1RB1
Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 3.10.dB Mode Auio Sweep s6L RefLevel 3000 dBm  Offset 310 dB Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
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0 dbn 0din
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30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 32.749 82 MHz -55.84 dBm -42.84 d 30,000 MHz 690.000 MHz 100.000 kHz 33.497 77 MHz -56.08 dBm .08
725,000 MHz 1000 GHz 100000 kHz 761.55324 MHz -57.67 dBm 4467 dB 725.000 Mz 1.000 GHz 100.000 kHz 843.69923 MHz -58.11 dBm 4511 dB
1.000 GHz 3.000 GHz 1.000 MHz 283551 GHz -45.81 dBm -32.81d8 1.000 GHz 3.000 GHz 1.000 MHz 1.41110 GHz -45.01 dBm -32.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93901 GHz -42.37 dBm -29.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.967 40 GHz -42.25 dBm -29.25dB
7.000 GHz 9.000 GHa 1.000 MHz 7.83376 GHz -41.30 dBm -28.30dB 7.000 GHe 91000 GHz 1.000 Mz 7.48875 GHz -41.20 dBm -28.20 dB
04:21:05 P 02/19/2024 04:15:54 B 02/19/2024
Ref Level 30.00dBm  Offset 3.10d8 Mode Auto Sweep 5GL
Count 100/100
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-20

30.0 MHz 45005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 630.000 MHz 100.000 kHz 34.90567 MHz -55.89 dBm
725,000 Mz 1.000 GHz 100,000 kHz 99458661 MHz -58.09 dBm
1.000 GHz 3.000 GHz 1.000 MHz 1.42310 GHz -45.80 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.97660 GHz -42.16 dBm
7.000 GHz 9.000 GHz 1.000 MHz 7.49408 GHz -41.00 dBm

04:22:14 P4 02/18/2024

TEL : 886-3-327-3456 Page Number 1 A3-23 of 24
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

Frequency Stability
Test Conditions FR1 n12 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0014
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0026 PASS
-10 Normal Voltage 0.0032
-20 Normal Voltage 0.0015
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number 1 A3-24 of 24

FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n13

Peak-to-Average Ratio

Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.30 5.96 6.46 PASS
Mode FR1 n13/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.76 PASS
TEL : 886-3-327-3456 Page Number : A4-10f 19

FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK
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Mean Pwr = 20.00 d8
Samples: 130000
= 24.29 dBm 29.90 dBm 5.61dB 260 dB 436 dB 530 dB 5.

1
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2337 dBm 29.60 dBm 633 d8 3068 5.0 dB 5.96 db 6.8 ="=zz.gu dBm 2993 dBm 7.04.d8 31048 5.22 dB 646.d8 68348
oS ] W T [C— | o
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Reflevel 3000dBm  Offsct 33048 = AnBW 10 Mz
Are 303 Mess Time 13 1
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I
1
|CF 782.0 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
- 20.69 dBm. 28.75 dBm 8.06 dB 3.06 dB 54648 6.76 4B 804 4B
02:02:09 M 02/29/2028

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

26dB Bandwidth

Mode FR1 n13: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.25 9.94
Mode FR1n13: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.29 5.33 10.32 10.23
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.58 5.28 10.22 10.22
TEL : 886-3-327-3456 Page Number : A4-3 0f 19
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seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 dBn  Offset 33048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
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(GFTEZOMAz 70001 pis 0 Mz
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]

Span 10.0 WAz
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16QAM

ultiView
RefLevel 30,00 dBn  Offset 33048 ® REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
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02:54:47 MM 02/19/202%

Span 10.0 MHz

64QAM

256QAM

ultiView
RefLevel 30,00 dBn  Offset 33048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
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RefLevel 30,00 dBn  Offset 33048 ® REW 100 kHz
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran 1as. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Level 30,00 B Offset 3.3048 ® REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

IR A P P Nt | ssiscoms:
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02:10:10 PM 02/19/2024

FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 B Offset 3.3048 ® REW 200 kHz Ref Level 30,00 B Offset 3.3048 ® REW 200 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep
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TEL : 886-3-327-3456 Page Number : A4-50f 19
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

Occupied Bandwidth

Mode FR1 n13: 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.52 9.00
Mode FR1 n13: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.54 4.55 9.33 9.35
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.58 4.54 9.31 9.35
TEL : 886-3-327-3456 Page Number : A4-6 of 19

FAX : 886-3-328-4978



seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,308 = REW 100kHz
- an SWT 1,01 ms ® VBW 300kt Mode Auto Sweep
h

760,871 00 MHz

(GF 7820 MHz 1001 prs Span 10.0 MHz

2 Marker Table

M 1 780.871 MHz 19.89 dBm Oce B 4.521 848399 MHz
m 1 779.732 95 MHz 14,16 dim Oce Bw Centroid 781,893 878 186 MHz
i 1 7842548 MHz 1316 d8m Oce B Freq Offset 6121814203 bty

-

02:59:49 PM 02/19/2024

FR1 n13/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,308 = REW 100kHz
SWT 101 ms = VBW 300ktz _Mode Auto Sweep

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,308 = REW 100kHz
- SWT 101 ms = VBW 300kHz _ Mode Auto Sweep

MIfil 1755 dBim
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REIITS 001 prs O W/ Span 10.0 MHz || [CF 782.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 781.061 MHz 15.59 dBm [ 4.582 700927 MHz M 1 780.132 MHz 1755 dém Oce B 4.552 309936 MHz

n 1 779.72659 MHz 1011 dbm Occ B Centroid 781,997 B2 726 MHz n 1 779.701 18 Mz 594 dim Gcc B Gentroid 781,877 130802 MHz

n i 78426019 MHz 797 dim O B Freq Offset 3157273927 e n i 78425349 MHz 950 dm Occ B Freq Offset 23669197617 kHe

-

02:52:59 PM 02/19/2024

02:54:20 PM 02/19/2024

-

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,308 = REW 100kHz

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,308 = REW 100kHz

- A 3000 SWT .01 ms & VBW 300k Mode Auto Swesp - A 5000 SWT 101 ms & VBW 3004z Mods Auto Sweep
Bandwidih Bandwidih
il 5 dim
77952200 Wiz
kY
® - ® S Sa
o, - - o, - -
/ / !
o ™
- v i P
i
RIS 001 pex e/ Span 10.0 WAz || |G 782 0 Wk 001 prs 0t/ Span 10.0 WAz
2 Markeer Toble 2 Markeer Toble
mi 1 780,062 MHz 15.72 dBm Oce B 458076297 MHz mi 1 779.922 MHz 1245 dBm Oce Bur 4582624485 MHz
n 1 7967311 Mz 7.36 dim Occ B Centroid 781,963 495 893 MHz n 1 73,7005 MHz 678 dim Gec B Gentroid 781,571 811 556 MHz
n 1 784253 88 MHz 524 ddm Ouc i Freq Oifset 36,504 107 269 kHe n 1 78424312 MHz 565 déim Occ B Frea Offset 28,188 043 606 kHe

-

02:55:36 PM 02/19/2024

02:56:54 PM 02/19/2024

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 3,308 & REW 200 kHz
- an SwT
h

1.01 ms ® VBW 1wtz Mode Auto Sweep

e
M’
V A

(GF 7820 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 779.562 MHz 20.30 dBm Occ Bw 9.001 039327 MHz

m 1 TI73256 Mz 13.84 dim Oce Bw Centroid 781,826,083 785 MHz

i 1 7863266 MHz 1432 d8m Oce B Freq Offset 1735916 214 89 kHe

02:09:42 PM 02/19/2024

-

FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 3,308 & REW 200 kHz
SWT 101 ms = VBW 1 Mtz
h

Mods Auto Sweep

ultiView Spactrum
Ref Level 30,00 B Offset 3,308 & REW 200 kHz
- SWT 101 ms = VBW 1 Mtz

Mods Auto Sweep

02:12:51 PM 02/19/2024

02:14:08 PM 02/19/2024

Mi[1] 1680 dBim "
7956760 M
n n
B t ey e — ot
0 3 10 ; v
/ | |
o, - o, -
\
\ §
M S
A W
N
W
e
(7820 bz 001 e 0 Mz Span 20.0 MHz | | [CF 782.0 ke 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 785.676 MHz 16.80 dBm Oce B 9336431 666 MHz M1 1 785.956 MHz. 16.91 dBm Qce Bu 9.357165225 MHz
n 1 73482 Wb 1122 dim Oce B Centroid TB2016419 48 Miz n 1 7773206 MHa 10.16 dlm Occ B Gentroid 781,999 164 456 MHz
n 1 786,684 6 Mz 11.06 dbion Oce b Freq Offset 16419479 741 khz n 1 86,6777 Wiz 12,03 diim Occ Biw Freq Offser 435544 334 016 Hr

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 3,308 & REW 200 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 3,308 & REW 200 kHz

02:16:43 PM 02/19/2024

-

02:19:27 MM 02/19/202%

- A 3008 SWT 101 ms ® VBW 1wz Mode Auto Swesp - A 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
Bandwidth Bandwidth
786,136 0 Mg 786,555 0 M
» »
o . - Y o R e
[ \
o ‘J l. o J .
/ o / A
il ) I \
- L f \
v \ J Uy,
[ V
oy + Y
v 4 ¥,
et
[RCETITS 001 prx [T Span 20.0 Wiz || |G 782.0 Wk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 786.136 MHZ 16.51 dBm Oce 9.312487 582 MHz W i 786.555 MHZ 13.79 dBm Qcc B 9.353517351 MHz
m 1 777345 7 Wiz 10.75 dim Occ s Centroid 782.001 983 687 MHz n 1 TITI25 Wz 569 dim Occ B Centroid 782008251 467 Mz
n 1 786,656 2 M 1181 dim Occ B Freq Offset 1.583 637 4 kHe n 1 786,686 Hz 884 dim Occ B Fre Offset 9251067 447 ki
s NN,

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

Conducted Band Edge

FR1 n13 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 330 d8 Mode Sweep saL RefLevel 30,00 dim  OMset 3,30 dB Mode Sween seL
Count 100/100 Count 100/100
!
10 ‘
0 i
|
10 dBer ! 10 dir
-20

20 dBor

5US_UNE_ABS

| SPURIGUS TN AB:

40 dBm
5 y
ISP RRSGY PUPE— et L
60 dbim i T B r‘

bt st e st

763.0MHz B 7007 prs. 3 MHz/ 806.0 MH:z | [763.0 mHz 7007 pts 3 MHz/ B06.0 MHz

2 Result Summar 2 Result Summa:
763.000 MHz 775.000 MHz 6.250 kHr 774.98202 MHz 763.000 MHz 775.000 MHz 6250 kHz 76841259 MHz -65.31 dBm
775,000 MHz 775.900 MHz 100,000 kfiz 77581953 MHz 75,000 MHz 775.900 MHz 100.000 kHz 775.647 B0 MHz -53.15 dBm
775,300 MHz 776,000 MHz 30,000 kHz 77593272 MHz 775.900 MHz 776,000 MHz 30.000 kHz 77595230 MHz -58.50 dBm
776.000 MHz 788.000 MHz 100.000 kHz 77 Hz 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 22.31 dBm
788.000 MHz 788.100 Mz 30.000 ke 788.06688 MHz 788,000 MHz 788.100 MHz 30.000 kHz 788.02393 MHz -51.08 dBm
788,100 MHz 793,000 MHz 100000 kHz 788.75830 MHz 788100 MHz 793,000 MHz 100.000 ke 788.95909 MHz -39.80 dBm
793,000 MHz B0B.000 MHz 5.250 kHz 799.42208 MHz 793,000 MHz 806,000 MHz 6.250 kHz 801.863 64 MHz 65.47 dBm

02:27:03 PM 02/1%/2024

02:46:00 PM 02/19/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 330 dB Mode Sweep

02:27:48 BN 02/18/2024

saL Ref Level 30.00 dBm  Offset 330 dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
s Limit Cheek Phss
NE_ABS_0G2 phes 10 4gline =SPURDUS.LINE_ABS o2 Phss
10 e
i T = l o !
!
o
\ ‘ # !
10 dB ‘ | e 1
20 | 20 dB y
' i b,
3 | SFuURIGUS_UNE A A T \...\
40.dbr S —
"y ] I
I oy, I
L T ——— . r;‘l W
60 dBr Br J
763.0 MHz. B 7007 pts. 3 MHz/ 806.0 MH: || [ 763.0 mHz 7007 pis 3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763,000 MHz 775.000 MHz 6250 kHz 774.99401 MHz 763,000 MHz 775,000 MHz 6.250 kHz 767.77722 MHz -65.44 dBm -30.44 dB
775,000 MHz 775,900 Mtz 100,000 kiz 775.85280 MHz 775.000 MHz 775,900 MHz 100,000 kiz 77588966 MHz -49.93 dBm -36.93 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.92662 MHz 775,900 Mz T76.000 Mz 30.000 kHz 77597567 MHz -53.12 dBm -40.12 dB
776.000 MHz 7B8.000 MHz 100,000 kHz 779; z 776000 MHz 788,000 MHz 700.000 kHz 786.603 40 MHz 10.92 dBm -19.08 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.00175 MHz 788,000 MHz 788.100 MHz 30.000 kHz 788.01793 MHz -34.20 dBm -21.20di
788,100 MHz 793.000 Mz 100,000 kHz 788.16119 MHz 788100 MHz 793,000 MHz 100.000 kHz 789.008 04 MHz -29.11 dBm -16.11 dB
793,000 MHz B06.000 MHz 6.250 kHz 800.17532 MHz 793.000 Mz 805,000 MHz 6250 kHz 793.01948 MHz -63.14 dBm -28.14 dB
e N S R

02:44:35 B 02/19/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 3308 Mode Sweep saL RefLevel 30,00 dim  Ofset 33048 Mode Sweep saL
Count 100/100 Count 100/100
phss
I
10 J‘
0 -
10 dbir ! “ 10 di
20 |_‘ - 20 dBo
| [
T | SPURIGUS_(INE
IJA
[{
s ‘L-\ Iy “I\‘ s B |
e L....,.,A-M—.“,N.Ir. SO I—— ot
60 dbim 1 | B r
T630MH: } 7007 pts 3 MHz/ 806.0 Mz | [ | 763.0 MHz 7007 pts 3 MHz/ 506.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.93605 MHz 64d 763,000 MHz 775,000 MHz 6.250 kHz 767.261 74 MHz -65.36 dBm -30.36 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.43651 MHz -39.95 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.46259 MHz -53.26 dBm .26
775.900 MHz 776000 MHz 30000 kitz 775.92203 MHz -48.93 dBm 775.900 MHz 776000 MHz 30,000 kHe 77598287 MHz -58.69 dBm -45.69 dB
776,000 MHz 788.000 MHz 100.000 kHz 77733666 MHz 21.88 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 21.33 dBm B67dB
788000 MHz 768100 MHz 30,000 ki 788.07228 MHz -58.17 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.064 29 MHz -47.29 dBm -34.20 dB
788,100 MHz 793,000 MHz 100000 kHz 790.941 61 MHz -52.74 dBm 788100 MHz 793.000 MHz 100.000 kHz 78868986 MHz -36.63 dBm -23.63dB
793,000 MHz BOB.000 MHz 6.250 khz 794.42208 MHz -65.51 dBm 293000 M 806,000 Miiz 6.250 kHz 795.61688 MHz 65.35 dBm 3035 dB
Resy T o PR

02:24:36 PM 02/1%/2024

02:47:29 B 02/19/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 330 dB

Ref Level 3000 dBm  Offset 3,30 dB Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
s Limit Cheek Phss
NE_ABS_0G2 phes 10 4gline =SPURDUS.LINE_ABS o2 Phss
1o T Ty o oY
| [ !
o I‘ T !
10 ! 1048 J ‘
20 - 20 dBe —1 ,.l' \H‘
i
/ 0 n ol N
| SFuKIGUS_UnE g i
= B
60 dBm B
T PR A
763.0MHz B 7007 prs. 3 MHz/ 806.0 MHz || | 783.0 Mz 7007 pis 3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.99401 MHz 763,000 MHz 775,000 MHz 6.250 kHz 766.06294 MHz -65.25 dBm -30.25 d@
775,000 MHz 775.900 MHz 100000 kHz 775.86808 MHz 775.000 MHz 775.900 MHz 100,000 kiz 775.88786 MHz -50.43 dBm -37.43dB
775.900 MHz 776,000 MHz 30,000 kHz 775.92882 MHz 775,900 Mz T76.000 Mz 30.000 kHz 775.987 46 MHz -53.24 dBm -40.24 dB
776.000 MHz 7B8.000 MHz 100,000 kHz 780297 z 776000 MHz 788,000 MHz 700.000 ke 78565634 MHz 10.72 dBm 19.28d8
788,000 MHz 788100 MHz 30,000 kHz 788.00265 MHz 788000 MHz 788.100 MHz 30.000 kHz 788.08836 MHz -32.40 dBm -19.40 d8
788.100 Mtz 793,000 MHz 100,000 ke 788.19056 MHz 788100 MHz 793,000 MHz 100.000 kHz 788.20524 MHz -27.22 dBm -14.22 4B
793.000 MHz B06.000 MHz 6.250 kHz 798.13636 MHz 793.000 Mz 805,000 MHz 6250 kHz 793.18831 MHz -63.56 dBm -28.56 dB
T PRETTE

02:23:58 BN 02/18/2024

02:49:17 B 02/19/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

02:29:38 PM 02/15/2024

Ref Level 30.00 dBm  Offset 330 d8 Mode Sweep SGL RefLevel 30.00d8m Offset 330 dB Maode Sweep S6L
Count 100/100 Count 100/100
phss
I
10 i |
1 f ‘\
10 dBr ! T 10 dir
|
-20 T 20 dBn
T : SPUR
1 SPURIOUS_LINE
IR o
i ]-J
" LN N |
R et —— ¢ e e .

60 dB J | Br ‘
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Ssummar 2 Result Summa

763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -64.37 dBm 763.000 MHz 775,000 MHz 6250 kHz 766.20679 MHz

775,000 Mz 775.900 MHz 100,000 ke 775.72423 MHz -39.19 dBm 775,000 Miz 775,900 Mtz 100,000 kHz 77517218 MHz

775,900 MHz 776.000 MHz 30,000 kHz 775.98367 MHz 00 d 775.900 Mz 776,000 MHz 30.000 kHz 775.941 61 MHz

776,000 MHz 788.000 MHz 100.000 kHz 32468 MHz 21.04 dBm 776.000 MHz 788.000 MHz 100.000 kHz 62737 MHz

788,000 MHz 788.100 MHz 30.000 kHz 788.01563 MHz -58.52 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.03661 MHz

788.100 MHz 793,000 MHz 100000 kHz 789.991 56 MHz -53.33 dBm 788100 MHz 793,000 MHz 100.000 ke 78894341

793,000 MHz 80 000 MHz 6.250 khz 803.27922 MHz .42 dBm 293000 M 806,000 Miiz 6.250 kHz 796.51299 MHz

02:40:00 P 02/19/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 330 dB Made Sweep

02:28:20 BN 02/18/2024

02:43:14 P 02/19/2024

Ref Level 30.00dBm  Offset 330 d8 Mode Sweep SGL S6L
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Check PSS
NE_ABS 082 10 gplne SPURIDUS.LINE_Ass.od2 Phss
1o IS CTE o
]
-20 dBrr
| SRutious_une
Pt
s,
" a
LI vy . r}"

763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa

763.000 MHz 775.000 MHz 6.250 kHz 774.26274 MHz -62.73 dBm -27.73 dB 763.000 MHz 775,000 MHz £.250 kHz 768.496 50 MHz -65.39 dBm -30.39 dB

775,000 MHz 775,900 MHz 100,000 kiiz 775.87707 MHz -36.74 dBm 23.74 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.85460 MHz -50.76 dBm -37.76 dB

775.900 MHz 776,000 MHz 30000 kHz 775.92762 MHz -41.74 dBm -28.74 dB 775.900 MHz 776.000 MHz 30.000 kHz 77599715 MHz -58.56 dBm -41.56 dB

776,000 MHz 788,000 MHz 100,000 kiiz 7053 MHz 900 dBm 210 776,000 Mz 788,000 Mz 100,000 itz 786.15984 MHz 9.90 d 201048

788,000 MHz 788.100 MHz 30.000 kHz 788.052 60 MHz -49.87 dBm -36.87 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01523 MHz -33.97 dBm -20.97 dB

788.100 Mtz 793,000 MHz 100,000 ke 788.12692 MHz -46.43 dBm -33.43 dB 788100 MHz. 793,000 MHz 100.000 kfz 78822972 MHz -30.70 di 77048

791,000 MHz 806,000 MHz 6.250 kliz 7IASTZHIRHE A5 JLEY 793,000 Mz 806,000 Mtz 6.250 kiz 793.097 40 MHz 63.19 dBm -28.19 dB

B ey . o R0

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A4-11 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00 dBm  Offset 330 d8 Mode Sweep SGL RefLevel 30.00d8m Offset 330 dB Maode Sweep S6L
Count 100/100 Count 100/100
phss
i
10 i 1
0
10 dbir 10 d T
H
| SFuUkiGUS e T
L td—y
S Gl
LT e o aa—— . nenrtogotoefrrermacabal W ef U1
60 dB J Br rl 1‘
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 767.441 56 MHz -65.35 dBm 763.000 MHz 775.000 MHz 6.250 kHz 763.56943 MHz -65.20 dBm -30.20 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.47158 MHz -39.84 dBm 775,000 MHz 775,900 MHz 100.000 kHz 77549945 MHz -52.77 dBm 39.77 dB
775.900 MHz 776000 MHz 30000 kitz 775.90385 MHz -52.36 dBm 775.900 MHz 776000 MHz 30,000 kHe 77596958 MHz -58.60 dBm -25.60 dB
776,000 MHz 788.000 MHz 100.000 kHz 324 Hz 20.76 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.85 dBm 8.15d8
788,000 MHz 768100 MHz 30,000 ki 788.02822 MHz -58.26 dBm 738,000 Mz 788100 Mz 30.000 kiz 788.01753 MHz -51.90 dBm -38.90 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.56748 MHz -53.06 dBm 788100 MHz 793.000 MHz 100.000 kHz 788,831 82 MH: -39.89 dBm -26.89 dB
793,000 MHz 80 000 MHz 6.250 khz 80456883 MHz -65.38 dBm 293000 M 806,000 Miiz 6.250 kit 79875974 MHz 5541 dBm 30.41 dB
Ready 4 [ s, e
02:30:1% PM 02/18/2024 02:37:37 BM 02/13/2024
| e ]
Ref Level 30,00 dBm  Offset 3.30dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 3.30dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions
3 Limit Check PSS
NE_ABS 082 phes 10 gplne SPURIDUS.LINE_Ass.od2 Phss
10 10
Araetifon g g
o - - ]
. [ | f |
20 \ 20 By i
| a0 n 1
I SPURIGUS_LINE T
I - [
AY
1y
e . T
60 dBr Br
NN NN B—
T630MH: } 7007 pts 3 MHz/ 806.0 Mz || | F63.0 Mz 7007 pts 3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.406 59 MHz -63.68 dBm -28.68 dB 763.000 MHz 775.000 MHz 6.250 kHz 765.85914 MHz -65.41 dBm -30.41 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.8851 -39.28 dBm -26.28 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.89865 MHz -51.56 dBm -38.56 dB
775.900 MHz 776000 MHz 30000 kHz 775.97697 MHz .45 dBm -30.45 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97288 MHz -56.50 dBm -43.50dB
776,000 MHz 788,000 MHz 100,000 kiiz J1029MHz 236 dBm 2153d8 776,000 Mz 788,000 Miiz 100,000 itz 786.63936 MHz .80 d 212048
788,000 MHz 788.100 MHz 30.000 kHz 783.02423 MHz -51.37 dBm -38.37 dB 788.000 MHz 788.100 MHz 30.000 kHz 78802932 MHz -35.37 dBm -2237d8
788.100 Mtz 793,000 MHz 100,000 ke 788.391 26 MHz -47.62 dBm -34.62 dB 788100 MHz. 793,000 MHz 100.000 kfz 788.268 88 MHz 3184 dBm -18.84 dB
791,000 MHz 806,000 MHz 6.250 kliz 790 E WHE A5 JLEY 793,000 Mz 806,000 Mtz 6.250 kiz 793.03247 MHz -64.02 dBm -20.02dB
Ready Ll featy PR

02:30:56 PM  02/18/2024

02:36:28 BN 02/19/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-12 of 19



seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Mode Sweep

saL RefLevel 30.00dBm  Offset 330 dB

Count 100/100

Mode Sweep

6L

Count 100/100

20 dBor

1

| SFukioUs e

‘wT. e ‘.-W,\A_A;L\JM\/'H-M.MW

I ) \
e me
J

02:31:57 BN 02/18/2024

02:35:10 PM  02/19/2024

60 dbim B ‘
763.0 MHz 7007 prs 3 MHz/ £06.0 MHz || [763.0 MAz 7007 pts. 3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 767.00999 MHz -65.16 dBm 763.000 MHz 775.000 MHz 6.250 kHz 77271628 MHz -65.34 dBm -30.34 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.59835 MHz -43.12 dBm 775,000 MHz 775,900 MHz 100.000 kHz 77562173 MHz -52.88 dBm -39.88 di
775.900 MHz 776000 MHz 30000 kitz 775.94391 MHz -58.11 dBm 775.900 MHz 776000 MHz 30,000 kHe 77597587 MHz -58.48 dBm -25.48 dB
776,000 MHz 788.000 MHz 100.000 kHz 336 Hz 17.81 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 17.65 dBm -12.35d8
788000 MHz 768100 MHz 30,000 ki 788.06389 MHz -58.13 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.07298 MHz -51.16 dBm -38.16 dB
788,100 MHz 793,000 MHz 100000 kHz 79147517 MHz -52.96 dBm 788100 MHz 793.000 MHz 100.000 kHz 788.67028 MHz -41.23 dBm -28.23 i
793,000 MHz BOB.000 MHz 6.250 khz 797.22727 MHz -65.55 dBm 293000 M 806,000 Miiz 6.250 kHz 79552557 MHz 6524 dBm 3020 dB
Resy T o PR
02:32:3% PM 02/1%/2024 02:34:23 BM 02/19/2024
| e ]
Ref Level 30,00 dBm  Offset 3.30dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 3.30dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions
s Limit Cheek Phss
NE_ABS_0G2 phes 10 4gline =SPURDUS.LINE_ABS o2 Phss
1 " ]
P et} |
0 + 1 |
1048 1 10 dby T
| | |
20 - i 20 B +
|
20 a0 |
| SFuKIGUS_UnE J .
A
] w\
T — i rr-" V’W
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.73027 MHz 763,000 MHz 775,000 MHz 6.250 kHz 763.58142 MHz -65.13 dBm -30.13 dB
775,000 MHz 775.900 MHz 100000 kHz 5.89955 MHz 775.000 MHz 775.900 MHz 100,000 kiz 77585111 MHz -52.19 dBm -39.19.d8
775,900 MHz 776,000 MHz 30,000 kHz 775.98387 MHz 775,900 Mz T76.000 Mz 30.000 kHz 77598057 MHz -57.14 dBm -44.14 dB
776.000 MHz 7B8.000 MHz 100,000 kHz 78222 MHz 776000 MHz 788,000 MHz 700.000 ke 786.62737 MHz 6.79 dBm B21dB
788,000 MHz 788100 MHz 30,000 kHz 788.09625 MHz 788000 MHz 788.100 MHz 30.000 kHz 788.02403 MHz -42.51 dBm -29.51 d8
788.100 Mtz 793,000 MHz 100,000 ke 788.10734 MHz 788100 MHz 793,000 MHz 100,000 ktz 788.20524 MHz -36.96 dBm -23.96 di
793.000 MHz B06.000 MHz 6.250 kHz 798.66883 MHz 793.000 Mz 805,000 MHz 6250 kHz 793.058 44 MHz -65.44 dBm -30.44 dB
T T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-13 of 19




seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

tiView Spectru
Ref Level 3000 dBm  Offset 330 d8 Mode Sweep

1 Spurious £
Limit G

s Reflevel 30.00dBm  Ofset 3.30 dB Mode Sweep
Count 100100

1 Spurious Emissions

6L

Count 100/100

02:22:48 PM 02/1%/2024

N Line _SPURIOUS_LINE_ABS_0g2
2 20
10 0 -
e T, [o— p—y A\
“ 1 f |
10 dbm i 10 di ¥ T
20 20 dBn ™ J I‘
[ / ey
US_UINE_ABS 002 . SPUKIGUS UNE ABS 007 — m
I I E g, ] = _ A
40 dBm T T /' - - o
p s
F I\
[ : A i
60 dbim B
I U A ]
T63.0MHz ) 7007 pts 3 MHz/ £05.0 MHz || | 763.0 MHz 7007 pis 3 MHz/ 506.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.52647 MHz 763,000 MHz 775,000 MHz 6.250 kHz 774.85015 MHz -65.25 dBm -30.25 d@
775,000 MHz 775.900 MHz 100,000 kiz 77587438 MHz 775.000 MHz 775.900 MHz 100.000 kHz 775.88247 MHz -50.74 dBm -37.74.dB
775,300 MHz 776,000 MHz 30,000 kHz 775.99476 MHz 775.900 MHz 776,000 MHz 30.000 ki 775.907 84 MHz
776,000 MHz 788.000 MHz 100.000 kHz 779.87812 MHz 776.000 MHz 788.000 MHz 100.000 kHz 786.61538 MHz
768,000 MHz 768100 MHz 30,000 ki 788.06479 MHz 788,000 Mz 788100 MHz 30.000 kHz 788.000 z
788,100 MHz 793,000 MHz 100,000 ktz 788.21014 MHz 788100 MHz 793,000 MHz 100.000 ke 788.12203 MHz
793,000 MHz B0B.000 MHz 5.250 kHz 793.01948 MHz 793,000 MHz 806,000 MHz 6.250 kHz 793.019 48 MHz

02:50:24 PM 02/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-14 of 19




seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13/10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 3.30 B Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPURJoUS._LNE
20
i0 -
P S et
0 f ‘
10 dBr i {
20 I‘ 1
30 e [ b
SPURIBUS_UNE ABS 002 -
1 ' [ A
40 dBm /} T
50 y
60 B - - L“"“\»‘
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763,000 MHz 775.000 MHz 6.250 kHz 774166 83 MHz -61.67 dBm -26.67 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.87527 MHz 37.32dBm 24.32 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.96518 MHz -41.40 dBm -28.40 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.00300 MHz 8.43 dBm -21.57 dB
788,000 MHz 788.100 MHz 30,000 kHx 788.08237 MHz 36.23 dBm -23.23 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.17587 MHz 3216 dBm -19.16 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.097 40 MHz 53.19 dBm -18.19 dB

02:07:14 BM 02/18/2024

FR1 n13 /10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 3.30 B Mode Sweep sat
Count 100/100

Limit ChecY Py
Line _SPUROUS_LINE_ABS_0q2

20

i0 -

. e |

‘ \
| |
0 : T
! by
ABS

50 /

60 B -

763.0 MHz - 7007 prs. 3 MHz/ 806.0 Mz

2 Result Summar
763,000 MHz 775.000 MHz 6.250 kHz 77431068 MHz -62.38 dBm -27.38 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.85819 MHz -37.76 dBm 24.76 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.95100 MHz -41.64 dBm -2864 dB
776,000 MHz 788,000 MHz 100,000 kHz 785.42857 MHz 7.72 dBm -2228dB
T58.000 MHz 788.100 MHz 30.000 kiz 788.03202 MHz -34.75 dBm 21.75 dB
788,100 MHz 793,000 MHz 100,000 ktfz 788.22930 MHz -29.84 dBm -16.84 dB
793.000 MHz B06.000 MHz 6.250 kHz 793.006 49 MHz -54.75 dBm -19.75 dB

02:08:36 PM 02/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-15 of 19



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n13/10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 3.30 B Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPURJoUS._LNE 2
i0
[t
0
‘ \
10 dBrmy T |
20 1 -
/ |
" LY
SPURIBUS_UNE ABS 002 1 .
T N I
Py — ! % T
7 ™
50
60 B - -
el S -
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763,000 MHz 775.000 MHz 6.250 kHz 774.64635 MHz -64.06 dBm -29.06 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.86089 MHz -39.41 dBm -26.41 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.99535 MHz -44.31 dBm -31.31 dB
776.000 MHz 788,000 MHz 100.000 kHz 786.01598 MHz 6.36 dBm -23.64dB
788,000 MHz 788.100 MHz 30,000 kHx 788.006 54 MHz -37.74 dBm -24.74 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.11713 MHz -32.80 dBm -19.80 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.13636 MHz -58.83 dBm 2383 dB
[IITIIIm i

02:05:40 BM  02/18/2024

FR1 n13/10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 3.30 B Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPUROUS_LINE_ABS_0q2
20
i0
B s ey
o I et |
10 dBn I I
20 J
| L
B 0 7
'] D‘M\
"
Y
/ A

50 R
60 B - -
«_.._._..‘__.___‘———j M.
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar

763.000 MHz 775.000 MHz 6.250 kHz 774.16683 MHz -64.50 dBm -29.50 dB

775,000 MHz 775,900 MHz 100,000 kHz 775.88966 MHz -40.35 dBm -27.35dB

775.900 MHz 776.000 MHz 30,000 kHz 775.92582 MHz -44.75 dBm -31.75 dB

776,000 MHz 788,000 MHz 100.000 kHz 786.11189 MHz 6.77 dBm -23.23dB

T88.000 MHz 788.100 MHz 30,000 kHz 788.04171 MHz -39.07 dBm -26.07 dB

788,100 MHz 793.000 MHz. 100.000 kHz 788.21014 MHz -33.34 dBm -20.34 dB

753.000 MHz B06.000 MHz 6.250 kHz 793.084 42 MHz -60.23 dBm -25.23 dB

L [ &

02:04:21 PM 02/15/2024

TEL : 886-3-327-3456 Page Number : A4-16 of 19
FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n13/10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 3.30 B Mode Sweep sat
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_UINE
10
o PR TV wwl
|
ot I l
20 ! |
o ] \,
FURIOUS_UNE_ABS 002
I ] L
40 dBm + b, “l
50 2 AT
60 dBrm r
763.0 MHz 7007 prs 3 MHz/ 506.0 MHz
2 Result Summa
763,000 MHz 775,000 MHz 6,250 kfz 764.48052 MHz -65.07 dBm -30.07 db
775,000 MHz 775.900 MHz 100,000 kttz 77579975 MHz -34.68 dBm -31.68 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.99366 MHz -49.47 dBm -36.47 dB
776.000 MHz 788,000 MHz 100,000 kHz 785.88412 MHz 4.56 dBm -25.44 dB
788,000 MHz 788100 MHz 30,000 ki 788.05709 MHz -43.88 dBm -30.88 dB
788,100 Mz 793,000 MHz 100,000 kttz 788.14650 MHz -38.87 dBm -25.87 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.097 40 MHz -63.40 dBm -28.40 dB

02:02:36 BN 02/18/2024

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 330 d8 Mode Sweep saL
Count 100/100
Limit Cheed
Line _SPUR|OUS_INE_ABS_0d2
20
10
" ‘,u.r""" B Y Vel |
10 dibm !
|
20 - T
| \
L b\,
ABS 0 7 ‘"».. wv—"n\\
/] \
50 / \
60 B T T \\“\‘.
T6I0MHz - 7007 pts. 3 MHz/ 806.0 MHz
2 Result Summar
763.000 MHz 775,000 MHz 6.250 kHi 77438262 MHz 63.39 dBm -28.39 dB
775,000 MHz 775,900 MHz 100,000 kfiz 77588247 MHz 38.43 dBm -25.43 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.94011 MHz -42.37 dBm -2937 dB
776.000 MHz 788,000 MHz 100,000 kHz 78632767 MHz 5.27 dBm -24.73 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.02403 MHz -36.05 dBm -23.05 dB
788,100 MHz 793,000 MHz 100,000 ktfz 788.25909 MHz -31.22 dBm 18.22 dB
793,000 MHz BOG.000 MHz 6.250 kiz 793.07143 MHz -56.23 dBm -21.23 dB
Resdy

02:11:33 PM 02/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-17 of 19




e%FCC RADIO TEST REPORT Report No. : FG411111C

SPORTON LAB.

Conducted Spurious Emission

FR1 n13 /5MHz / DFT-S OFDM / QPSK / 1RB1

u Spect MultiVie Spectrum
Ref Level 0.00 dBm  Offset 3.30 dB Mode Aulo Sweep. SGL RefLevel 0.00dBm  Offset 3.30 a8 Mode Auto Sweep seL
Count 100/100 Count 100/100
20 30 e
40 dBm t T 0
Py
- R B
50 50 J
70 di -70
80 80 i
90 dBar -90
30.0 MHz 33004 pts 797.0 MHz/ B.0GHz || [ 30.0 MHz 33004 prs 797.0 MHz/ £0GH:
2 Result Summar 2 Result Summas
30000 MHz 763.000 MHz 100000 kHz 31.881 28 MHz -55.77 dBm -42.77 dB 30,000 MHz 763,000 MHz 100.000 kiz 34.422 14 MHz -55.53 dBm 4253 dB
506,000 MHz 1.000 GHz 100,000 kHz 824.78905 MHz -58.50 dBm -45.50 dB 806.000 MHz 1000 GHz 100.000 iz £11.06698 MHz -58.47 dBm -45.47 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2.67083 GHz -46.71 dBm -33.71dB 1.000 GHz 3.000 GHz 1.000 Mz 298225 GHz S m -33.54.dB
3.000 GHz 8000 Gz 1.000 Mtz 7.47430 GHz -41.31 dBm -2831dB 3.000 GHz 8.000 GHz 1.000 MHz 7.467 30 GHz -41.21 dBm -28.21 dB
waty S D [ | 5 i
02:25:36 FM 02/19/2024 03:03:14 B 02/19/2024
Ref Level 0.00 dBm  Offset 330d8 Mode Auto Sweep SGL
Count 100/100
20
40 dBm
S il [ OO
50
70 di
80
90 dBar
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz
2 Result Summar
30000 MHz 763.000 MHz 100000 kHz 35.497 13 MHz -55.46 dBm -42.85 dB
506,000 MHz 1.000 GHz 100,000 kHz 94877256 MHz -5852 dBm 4552 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99575 GHz -46.49 dBm -33.49 dB
3.000 GHz 8.000 GHe 1.000 Mz 7.47980 GHz -41.35 dBm -28.35 dB
o T
062:48:18 PM £2/19/2024
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seamron 1as. FCC RADIO TEST REPORT Report No. : FG411111C
Frequency Stability
Test Conditions FR1 n13 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0000 PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0002
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A4-19 of 19
FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

FR1 n14

Peak-to-Average Ratio

Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.84 4.60 5.58 6.02 PASS
Mode FR1 n14 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.44 PASS
TEL : 886-3-327-3456 Page Number : A5-1 of 40

FAX : 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

Pl/2 BPSK

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

Reflevel 3000d6m  Offsct 32048 = AnBW 10 Mz Reflevel 3000d8m  Offict 32008 = AnBW 101z
A 3005 Mess Time 135 At 308 Mess Time 13ms
1E-
I
s
L 1E
i J
{
1 !
IE04 t 108 lL
+ |
i |
| |
T
| |
(CF 793.0 Wz Mean Pwr + 20,00 d8 | | (GF793.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_zm dBm 28.81 dBm —uzda 1.54 4B 32048 3.54.dB 41248 = 24.21 dBm 2001 dBm 4.79.dB 24248 40448 450 d5 7848
[CRRT ] W e [CNTE— | o
10:03:26 WM 02/19/2028 10:02:55 M 02/18/2024

64QAM

RefLevel 30.00Em  Offset

32048 ® AnBW 10 MHz Reflevel 3000dBm  Offct 32008 = AnBW 10Nz
At . Mess Time 13 s At 3008 Meas Time 13
1 Ccok 15 View
- 1
®
A
! 1E
; i
| 1
1E04 - 104 :
i
| \
[CREELT Bhean Pur + 20,00 d || (GF T30 MFz Hhean Pur = 20,00 d8
Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_a,zs dBm 29.01 cBm —SJE dB 284 db 486,48 550.0b 574 =_zzm dBm 29.06 dBm —&15 dB 250dB 502 db 602 dB 6.2
10:04:10 A 02/19/2028

10:04:59 AM 02/19/2024

256QAM

RefLevel 30.00Em  Offset

32008 = AnBW 10 MH:z
are 30d5  Meas Time 13 s
1 CCDF

1604 -
1
3
i
|
|CF 793.0 Mz Mean Pur + 2000 &8
2 Result Summ Somples: 130000
- 2063 dBm 2837 dBm 7.74d8 25848 53248 6.4 9B 7.50 8B
10:05:54 M 02/19/2024

TEL : 886-3-327-3456

Page Number
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seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

26dB Bandwidth

Mode FR1n14: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.13 9.79
Mode FR1n14: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.31 5.24 10.60 10.19
Mod. 64QAM | 256QAM | B64QAM | 256QAM
Middle CH 5.35 5.26 10.17 10.24
TEL : 886-3-327-3456 Page Number : A5-3 of 40

FAX : 886-3-328-4978



seanran as. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 B Offset 32008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

M

SNSRI IR 7 PR

£76 dbm|
790852000 Mz
asa
5137000 Mz

(GF783.0MHz 70001 pis 0 Mz

05:13:22 PM 02/16/2024

Span 10.0 WAz

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
RefLevel 30,00 B Offset 32008 ® REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep

TR i P e N N e  ar m Pae

.08 a5}
5311000 Mz

Vi

RefLevel 30,00 B Offset 32008 ® REW 100 kHz
= A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

B S L e L e

Mw;M% ”/ )

(CF793.0 MHz. 70001 pts 0 WiHz/

05:12:21 PM 02/16/2024

Span 10.0 MHz

(CF793.0 MHz.

05:10:58 PM 02/16/2024

10001 pts 0 MHz2/ Span 10.0 MHz
[ ~ ~-

64QAM

256QAM

ultiView
RefLevel 30,00 B Offset 32008 ® REW 100 kHz

ultiView
RefLevel 30,00 B Offset 32008 ® REW 100 kHz

™ a0 SWT 101 ms = VEW 300ks  Mede Auno Sweep ™ 3000 SWT 101 ms = VEW 30kz_Mode Auto Swesp
20 dBow 036 ¢8| | 20 dBwr LT
115,753 i s 353000
e e SR Y 1112.290 a -
10 10 — Aoy 5
. j/ . /
. “.
LY /lz':-:(un %
i W WWM
|CF 793.0 MHz 10001 pts 0 MHz/ |CF 793.0 MHz 10001 pts .0 MH2/

05:09:47 PM 02/16/202%

Span 10.0 WAz

05:08:36 PM  02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411111C

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 B Offset 32008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

|CF 793.0 MHz_ 10001 pts 0 MHz/ Span 20.0 MHz
05:01:47 MM 02/16/2024
FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
- N B =

10,602.00 M

10:150.00 Mz

T — e \ e

10 1 10 ‘ +

s / s / |
A2 .36 dbis 4

|CF 793.0 MHz_ 10001 prs 0 MHz/_ Span 20.0 MHz | | |CF 793.0 MHz 10001 pts 0 MHz/ Span 20.0 MHz
; T T
05:02:45 M 02/16/2028 05:03:50 M 02/16/2028
RefLovel 30008 Offset 52048 = RBW 200 kHz RefLovel 30008 Offset 52048 = RBW 200 kHz
- are 3000 SWT 101 ms @ VBW 1z Mode Auto Swesp - 3009 SWT 101 ms @ VBW 1z Mode Auto Swesp
MIfi] 1339 dBem
7675400 Mz
20 dBrw 20 dBow D} 175 a6
116,126 déi 1028400 MH
P i o e Y ey {113,208 dBim
10 i 10 ) o -+ ¥
/ \

5

(GF783.0MHz 70001 pis 0 Mz

Span 20.0 WAz

05:04:55 PM  02/16/2024

(GF783.0MHz 70001 pis .0 MHz/

Span 20.0 WAz

05:06:56 PM  02/16/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG411111C

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.95
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.53 9.30 9.33
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.53 451 9.28 9.34
TEL : 886-3-327-3456 Page Number : A5-6 of 40
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Report No. : FG411111C

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 32048 & REW 100kHz

- an SWT 1,01 ms ® VBW 300kt Mode Auto Sweep
h
20 —
0 f
N /
J
Ui o

(GF753.0MHz 1001 prs
2 Marker Table

M 1 791.871 MHz 19.54 dBm

m 1 790.725 5 MHz 13.30 dim

i 1 79522456 MHz 1259 d8m

05:12:56 PM  02/16/2024

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 32048 & REW 100kHz

SWT 101 ms = VBW 300ktz _Mode Auto Sweep

e - s =

RefLevel 30,00 dBn  Offset 32048 & REW 100kHz
- SWT 101 ms = VBW 300kHz _ Mode Auto Sweep

MIfi] 1651 dBem
791.56000 Mz
n n
- S . e SRR Iy
0 10 :
o, o, -
v P
- d LA P
(CF 733.0 ke 001 e (CF 733.0 ke 001 pes 0 Wb Span 10.0 MHz
2 Misrkeer Table 2 Misrkeer Table
mi 1 794,708 MHz 1554 dBm M1 1 792.56 MHz 1651 dBm Oce Bur 4.532309845 MHz
n 1 79072798 MHz 10.21 dim n 1 790725 27 MHz 10.22 dilm Occ B Gentroid 792,391 429 547 MHz
n 1 785,254 23 MHz 7,63 dbm n 1 785,257 58 MHz 10,70 diim Occ Biw Freq Offser 8570453 418 kHz

05:11:58 PM 02/16/2024

05:10:22 PM 02/16/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 32048 & REW 100kHz

e - s =

RefLevel 30,00 dBn  Offset 32048 & REW 100kHz

- A 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3000 SWT 101 ms & VBW 300k Mode Auto swesp
W] 1150 dm
75318000 Wz
» »
10 10 o S - =
o o 3 -
. / b
; /
[REETITS 001 prx [REETITS 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 794,638 MHz 15.74 dBm W I 793.14 MHz 11.80 dBm [ 4517110437 MHz
n 1 790702 32 MHz 765 dim n 1 7501146 MHz 566 diim Oce B Gentroidd 792,973 156,347 Wz
n 1 765,241 28 MHz 8482 dim n 1 765,231 71 MHz 669 diim Occ B Fre Offset 26811053 21 kb

05:09:19 PM 02/16/2024

05:08:10 PM 02/16/2024

TEL : 886-3-327-3456
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